
CalAm Monterey Peninsula Water Supply Project 6-1 April 2015 
Draft EIR 

CHAPTER 6  
MPWSP Variant 

Tables  

6-1 Future Water Supplies for the Monterey District with 
Implementation of the MPWSP Variant 

6-2 CalAm Facilties for the MPWSP Variant 

6-3 GWR Facilties of the MPWSP Variant 

6-4 Construction Assumptions for GWR Facilities 

6-5 Typical Operations Based on Average Monthly 
Flows – MPWSP Variant 

6-6 Anticipated Permits and Approvals – GWR Facilties 

6-7 Comparison of the Environmental Effects of the 
Proposed Project vs. MPWSP Variant 

6-8 Consistency with Applicable Land Use Plans, 
Policies, and Regulations – Proposed Project vs. 
MPWSP Variant 

6-9 Monthly Average Discharge Flows from the 
[...]
The wastewater that is not recycled for crop irrigation is discharged to the ocean through 
MRWPCA’s existing ocean outfall. With implementation of the MPWSP Variant, improvements 
would be made to the wastewater collection and treatment system to allow for more of the 
municipal wastewater to be recycled than is possible today. With these improvements, less 
municipal wastewater would be discharged through the MRWPCA’s existing ocean outfall. 



6. MPWSP Variant 

CalAm Monterey Peninsula Water Supply Project 6-13 April 2015 
Draft EIR 

TABLE 6-3
GWR FACILITIES OF THE MPWSP VARIANT 

Facility Description Purpose 
New Source Water Diversion and Storage Facilities 

Diversion facilities for Unused Treated 
Wastewater from MRWPCA Regional 
Wastewater Treatment Plant 

New diversion structure on the existing secondary effluent pipeline to capture unused secondary-
treated effluent.  

To capture unused secondary-treated effluent that 
currently is discharged through the MRWPCA ocean 
outfall and divert it to the Advanced Water Treatment 
facility to be treated for injection into the Seaside 
Groundwater Basin. 

Salinas Pump Station Diversion (for 
Agricultural Wash Water and Salinas 
Urban Runoff to Salinas River) 

 

Salinas Pump Station Diversion Structure and Pipelines: 

- Underground junction structure constructed over the existing 48-inch sanitary sewer line, to mix 
sanitary, agricultural wash waster and stormwater flows. This structure would also receive 
agricultural wash water and stormwater return flow from the Salinas Treatment Facility’s Pond 
3. 

- Modifications to the existing agricultural wash water underground diversion structure and the 
addition of 42-inch diameter 150-foot long underground pipeline and metering structure. 

- Underground stormwater diversion structure and underground pipeline between this structure 
and the existing 33-inch agricultural wash water line.  

- Underground stormwater diversion structure and underground pipeline to divert to divert 
stormwater flow to the Salinas Pump Station through an existing 30-inch abandoned pipeline.  

- Meters, valves, electrical and control systems, and fencing around the diversion structures 

Water would be diverted to the existing Salinas Pump 
Station using a new diversion structure and new short 
pipelines connecting the existing agricultural wash water 
pipeline to the existing municipal wastewater system. 
The agricultural wash water would then mix with the 
municipal wastewater and be conveyed through the 
existing 36-inch diameter Salinas interceptor to the 
Regional Wastewater Treatment Plant. 

 

Salinas Treatment Facility Storage and Recovery Improvements: 

- Return pump station including valve, mater vault, and two variable frequency drive pumps 

- 18-inch return pipeline connecting the pump station to the Salinas Diversion site  

- Pipeline connecting Pond 3 to the new return pump station 

- Pump station near the lower end of Pond 3 

- Pipeline to convey treated wastewater from the aeration basin to the pipeline that returns 
waster from Pond 3 or directly to the return pump station. 

City of Salinas urban runoff and stormwater would be 
diverted to the Regional Wastewater Treatment Plant 
rather than discharged to the Salinas River. 

 

Reclamation Ditch Diversion at Davis 
Road 

 Diversion structure consisting of a intake structure connecting to a wet well (manhole) via a 
gravity pipeline 

 Two submersible pumps installed within the wet well, controlled by variable frequency drives 

 Valve and meter vaults 

 Weatherproof cabinet enclosing electrical controls and drives 

 Two short force mains approximately 50 feet long, discharging to an existing manhole on the 
City of Salinas 54-inch sewer main 

 Modification to existing sanitary manhole and a short pipeline from the existing manhole to the 
pump station 

To divert and convey source waters from the 
Reclamation Ditch watershed to the Regional 
Wastewater Treatment Plant. 

 



6. MPWSP Variant 

CalAm Monterey Peninsula Water Supply Project 6-14 April 2015 
Draft EIR 

TABLE 6-3 (Continued)
GWR FACILITIES OF THE MPWSP VARIANT 

Facility Description Purpose 
Tembladero Slough Diversion at 
Castroville 

 

 Intake structure connecting to a new lift station wet well (manhole) via a gravity pipeline 

 Modifications to the existing Castroville Pump Station 

 Two submersible pumps installed within the wet well, controlled by variable frequency drives 

 Weatherproof cabinet enclosing electrical controls and drives 

 Short force main approximately 100 feet long discharging to the existing wet well at the 
MRWPCA Castroville Pump Station 

 Underground valve vault, isolation valves and flow meter 

To divert and convey source waters from the 
Reclamation Ditch watershed to the Regional 
Wastewater Treatment Plant. 

Blanco Drain Diversion Pump Station and 
Pipeline 

 Intake structure connecting to a wet well (manhole) via a gravity pipeline 

 Two submersible pumps installed within the wet well, controlled by variable frequency drives 

 Weatherproof cabinet enclosing electrical controls and drives 

 The pump station would discharge through a18-inch force main and a 30-inch gravity main, 
running from the pump station to the headworks for the Regional Wastewater Treatment Plant 

 Underground valve vault, isolation valves and flow meter 

 Surge tank 

To divert and convey source water from the Blanco 
Drain watershed to the Regional Wastewater Treatment 
Plant. 

El Estero Lake Diversion   El Estero Lake Source Water Diversion System Option 1: 

- Pumping system consisting of a new column pump installed in the wet well of the existing lake 
management pump station 

- Upgrades to the existing electric panel 

- 30-foot-long, 12-inch diameter discharge pipeline  

El Estero Lake Source Water Diversion System Option 2: 

- Gravity system consisting headwall and screen intake pipe 

- 40-foot-long, 12-inch diameter discharge pipeline   

- Isolation valve (controlled and motorized) 

The El Estero Lake Source Water Diversion System 
would allow for the diversion of source water from El 
Estero Lake and the conveyance of that water to the 
Regional Wastewater Treatment Plant via existing 
pipelines. 

New Treatment Facilities and Modifications at the MRWPCA Regional Wastewater Treatment Plant 

Inlet Raw Water Diversion Structure and 
Pump Station  

 Diversion structure installed on an existing secondary effluent pipeline at the Regional Treatment 
Plan 

 Influent pump station (subgrade wet well and pumps) 

The diversion structure would divert and convey 
secondary effluent source water to the proposed 
Advanced Water Treatment Facility. 

The influent pump station would accept and equalize 
the Regional Wastewater Treatment Plant secondary 
effluent flow. 



6. MPWSP Variant 

CalAm Monterey Peninsula Water Supply Project 6-15 April 2015 
Draft EIR 

TABLE 6-3 (Continued)
GWR FACILITIES OF THE MPWSP VARIANT 

Facility Description Purpose 
Raw Water Pretreatment  Chloramination  

- Sodium hypochlorite storage 

- Chemical feed pumps 

- Inline injection and mixing system 

Ozonation  

- Liquid oxygen storage and vaporizers or onsite oxygen generator 

- Nitrogen boost system 

- Ozone generator and power supply unit 

- Cooling water system 

- Side-stream injection system 

- Ozone contactor 

- Ozone destruct units 

Biologically active filtration (if required)  

- Gravity-feed filter basins with approximately 12 feet of granular media, and an 
underdrain/media support system 

- Ancillary systems  

Alkalinity addition system for pH control, backwash water basin, backwash pumps, air compressor 
and a supply system for an air scour system, air compressor and a supply system for process air, 
and a wash water basin to facilitate filter backwashing 

Before membrane filtration, the secondary effluent 
would be pretreated using these pre-screening 
methods in up to three separate subsystems.  

Chloramines would be used to reduce biofouling of the 
membrane systems. 

Ozone treatment would provide a chemical/pathogen 
destruction barrier and reduce the membrane fouling. 

Biologically active filtration (if required) would be used 
downstream of ozone treatment to reduce the 
concentration of residual organic matter present in the 
ozone effluent and to reduce the solids loading on the 
membrane filtration process. 

Microfiltration/Ultrafiltration Membrane 
Treatment System  

Membrane filtration system  

- Hollow fiber membrane modules  

- Valve manifolds to direct the flow of feed, filtrate, cleaning solutions, backwash supply, 
backwash waste, and compressed air to the corresponding module connecting piping. 

- Feed pumps 

The membrane filtration system would remove 
suspended and colloidal solids, including bacteria and 
protozoa through hollow fiber membrane modules. 

Reverse Osmosis Membrane Treatment 
System 

Individual process trains housing the process membranes in pressure vessels along with connecting 
piping and valve manifolds for feed, permeate, concentrate, cleaning and flush supplies. 

The reverse osmosis process that employs semi-
permeable membranes is proposed to remove dissolved 
salts, inorganic and organic constituents, and pathogens 
from the membrane filtration treated water. 

Advanced Oxidation Process System Chemical feed to add hydrogen peroxide and reactors housing arrays of ultraviolet lamps along with 
ballasts to power the ultraviolet system. 

The advanced oxidation system would provide a final 
polishing step for pathogen disinfection and would 
provide an additional chemical destruction barrier for the 
reverse osmosis permeate. 

Post-Treatment System Post-treatment stabilization system Post-treatment stabilization of the product water would 
prevent corrosion of pipe materials in the product water 
conveyance system. Stabilization would also be used to 
reduce the potential for product water to leach minerals 
and other chemicals from the soils within the Seaside 
Groundwater Basin upon injection. 



6. MPWSP Variant 

CalAm Monterey Peninsula Water Supply Project 6-16 April 2015 
Draft EIR 

TABLE 6-3 (Continued)
GWR FACILITIES OF THE MPWSP VARIANT 

Facility Description Purpose 
Advanced Water Treatment Pump Station  Pump station constructed on a new concrete pad 

 Split-faced block building approximately 30 feet by 70 feet and up to 25 feet tall.  

- Pump motors 

- Discharge piping 

- Electrical power equipment 

- HVAC 

- Instrumentation and control equipment 

 Electrical supply transformer 

 Pressurized surge tank  

 Standby pumping units for pump stations 

The Advanced Water Treatment Pump Station would 
pump the product water into the product water 
conveyance pipeline. 

Brine Mixing Facility  Two cast-in-place concrete vaults on the existing outfall 

 A cast-in-place concrete mixing structure with a 60-inch static mixer in a fiberglass mixing pipe 
and air release valve 

 Pipelines and valves 

 Flow meters  

 Sampling port  

 Two sluice gates 

 Air release valve  

 Lab and control building 

The Brine Mixing Facility would thoroughly mixed 
osmosis reject or concentrate water (or brine) to prevent 
stratification of MRWPCA’s ocean outfall that may lead 
to complicated corrosion potential to the outfall pipe and 
to optimize the mixing with sea water in the bay. 

Power Supply  Utility service 

 Transformers 

 Switchgear 

The Advanced Water Treatment Facility power would be 
supplied through a new PG&E utility connection. 

Salinas Valley Reclamation Plant 
Modifications 

 Sluice gates 

 A new pipeline between the existing inlet and outlet structures with the storage pond 

 Chlorination basin upgrades 

Modifications would enable the plant to produce more 
continuous flows in the winter when demand by the 
CSIP users decreases to as low as 0.5 mgd.  

GWR Product Water Conveyance Facilities 

RUWAP Alignment (Option 1) or Coastal 
Alignment (Option 2) 

 24-inch-diameter pipeline 

 In-line isolation valves on the pipeline approximately every 2,000 feet 

Conveys the advanced treated product water from the 
proposed Advanced Water Treatment Facility to the 
Seaside Groundwater Basin for injection. The Product 
Water Conveyance system would be designed to 
convey a total of up to 3,700 afy of product water to the 
proposed new injection wells. 



6. MPWSP Variant 

CalAm Monterey Peninsula Water Supply Project 6-17 April 2015 
Draft EIR 

TABLE 6-3 (Continued)
GWR FACILITIES OF THE MPWSP VARIANT 

Facility Description Purpose 
Booster Pump Station  2,100-square-foot, up to 25-foot-tall booster pump station building 

 Split-faced block building  

- Pump motors 

- Discharge piping 

- Electrical power equipment 

- HVAC 

- Instrumentation and control equipment 

 Electrical supply transformer 

 Pressurized surge tank  

 Standby pumping units for pump stations 

The Booster Pump Station would provide adequate 
pressure to convey the Advanced Water Treatment 
product water to the proposed new GWR injection Well 
Facilities for injection. 

GWR Injection Well Facilities 

Injection Well Clusters   Four deep injection wells (DIW-1, DIW-2, DIW-3, and DIW-4) with a combined injection capacity 
of 4.6 mgd, and four vadose zone well (VZW-1, VZW-2, VZW-3, and VZW-4) with a combined 
injection capacity of 2.88 mgd. Each well cluster would include one of each type of well and the 
following: 

- Backflushing pump and motors 

- Above and below grade injection and backflush wash pipelines 

- Values and flow meters 

- Small building (approximately 16 feet by 24 feet) for electrical and control equipment 

 Wells would be constructed in close proximity to each other to share electrical, motor control, 
pumps, and site building pad infrastructure. 

The proposed injection wells would be used to inject 
product water into the Seaside Groundwater Basin. 

Backflush Facilities  2,000 gallons per minute (gpm) backflush well pump, flow meter, electrical cabinet and 400 hp 
motor attached to the injection well 

 Pipeline to convey the backflushed water to the percolation basin 

 240,000-gallon, 50-foot-wide, 180-foot-long, and 3-foot-deep percolation basin 

The backflush facilities would flush or cleans out organic 
material or bacterial growth, which would otherwise 
result in the lost pumping capacity of the injection wells. 
Backflushed water would be conveyed to the percolation 
basin for storage.  

Monitoring Wells  Six Paso Robles Aquifer monitoring wells 

 Six Santa Margarita Aquifer monitoring wells 

Monitoring wells would be used to monitor project 
performance and compliance with State Board Division 
of Drinking Water regulations. The monitoring wells 
would also be used to satisfy regulatory requirements 
for monitoring of subsurface travel time, tracer testing, 
and other requirements for a groundwater 
replenishment project. 



6. MPWSP Variant 

CalAm Monterey Peninsula Water Supply Project 6-18 April 2015 
Draft EIR 

TABLE 6-3 (Continued)
GWR FACILITIES OF THE MPWSP VARIANT 

Facility Description Purpose 
Electrical Power Supply and 
Instrumentation for GWR Injection 
Wells 

 Electrical equipment 

 Electrical control building (for backflush pumps) housing SCADA, electrical controls, pump drive, 
and adjacent transformer 

 400-square-foot electrical control building housing the motor control center  

 External electrical control cabinets  

 Wiring 

 Connections of electrical power and instrumentation and control facilities 

Injection wells would require a permanent power supply 
to the site. 

SOURCE: MRWPCA, 2015. 

 



6. MPWSP Variant 

CalAm Monterey Peninsula Water Supply Project 6-19 April 2015 
Draft EIR 

Salinas Agricultural Wash Water System.  

Water from Salinas agricultural industries, 80 to 90 percent of which is water used for washing 
produce, is currently conveyed to ponds at the Salinas Industrial Wastewater Treatment Facility 